
Handbook of Environmental Engineering 22

Lawrence K. Wang
Mu-Hao Sung Wang
Yung-Tse Hung   Editors

Integrated 
Natural 
Resources 
Research



Handbook of Environmental Engineering

Volume 22

Series Editors

Lawrence K. Wang
PhD., Rutgers University, New Brunswick, NJ, USA
MS, University of Rhode Island, Kingston, RI, USA 
MSCE, University of Missouri, Rolla, MO, USA
BSCE, National Cheng Kung University, Tainan, Taiwan, ROC

Mu-Hao Sung Wang
PhD., Rutgers University, New Brunswick, NJ, USA
MS, University of Rhode Island, Kingston, RI, USA 
BSCE, National Cheng Kung University, Tainan, Taiwan, ROC



The past 30 years have seen the emergence of a growing desire worldwide to take 
positive actions to restore and protect the environment from the degrading effects of 
[...]
University, Hangzhou, P. R. China

Wei-chi Ying  East China University of Science and Technology, Shanghai, P. R. 
China

Wei  Zhang  East China University of Science and Technology, Shanghai, P. R. 
China

Contributors



1© The Author(s), under exclusive license to Springer Nature Switzerland AG 2021
L. K. Wang et al. (eds.), Integrated Natural Resources Research, Handbook of 
Environmental Engineering 22, https://doi.org/10.1007/978-3-030-61002-9_1

Chapter 1
Fenton Oxidation and Biological Activated 
Carbon Treatment for Recycling 
Biotreated Coking Plant Wastewater

Wei-chi Ying, Wei Zhang, and Yung-Tse Hung

W.-c. Ying · W. Zhang 
East China University of Science and Technology, Shanghai, China 

Y.-T. Hung (*) 
Department of Civil and Environmental Engineering, Cleveland State University,  
Cleveland, OH, USA

Contents

1  �Introduction�   3
1.1  �Coking Plant Wastewater�   3
1.2  �Treatment Processes for Coking Plant Wastewater�   3

2  �Materials and Methods�   5
2.1  �Chemicals and Activated Carbons�   5
2.2  �Coagulation Flocculation and Sedimentation (CFS) Experiments�   6
2.3  �Fenton Oxidation Experiments: Effects of pH and Chemical Doses�   6
2.4  �DO Decay Experiments: Effect of Fenton Oxidation on Biodegradability 

of the Residual Organics�   7
2.5  �Carbon Adsorptive Capacity Experiments: Capacity Indicators and Freundlich 

Isotherms�   7
2.6  �BAC Treatability Study: GAC Presaturation and Inoculation of the Carbon Columns�  7
2.7  �Batch Experiments of Cyanide Removal�   8
2.8  �Continuous-Flow Carbon Column Breakthrough Experiments�   8

3  �Development of the Effective Treatment Process�   9
3.1  �Feasibility Study Employing Coagulation and Flocculation�   9
3.2  �Feasibility Study Employing Fenton Oxidation�   10
3.3  �Effect of Fenton Oxidation on Biodegradability of Residual Organic Constituents�   12
3.4  �Feasibility Study Employing Carbon Adsorption (GAC, CFS + GAC, 

and Fenton + GAC)�   13
3.5  �BAC Treatability Study�   15

4  �Enhanced BAC Treatment Employing Copper-Loaded GAC to Ensure Cyanide Removal�  18
4.1  �Batch Experiments of Cyanide Removal�   18
4.2  �Breakthrough Experiments�   21

5  �Summary�   25
�Glossary�   25
�References�   26

http://crossmark.crossref.org/dialog/?doi=10.1007/978-3-030-61002-9_1&domain=pdf
https://doi.org/10.1007/978-3-030-61002-9_1#DOI


2

Abstract  Fenton oxidation, coagulation/flocculation/sedimendation plus Fenton 
oxidation, and Fenton oxidation plus activated carbon adsorption were conducted to 
develop the effective processes for recycling a biologically treated coking plant 
effluent. Fenton oxidation enhanced adsorptive capacities of activated carbon for 
the residual organics and also made them more biodegradable. The Fenton oxida-
tion followed by adsorption and biodegradation in a biological activated carbon 
(BAC) adsorber was the most cost-effective treatment process to recycle the final 
effluent for in-plant reuses while meeting the much more stringent discharge limits 
of the future. Batch experiments were also conducted to determine the effects of 
copper-loading and fixing methods on the capacity of granular activated carbon 
(GAC) for removing cyanide from KCN (pH = 11), K3Fe(CN)6 solutions and sev-
eral Shanghai Coking Plant (SCP) effluent samples. KI-fixed carbon (Cu/KI-GAC) 
was the best GAC samples tested. Adsorption was the primary mechanism of cya-
nide removal; catalytic oxidation of the adsorbed cyanide on carbon surface contrib-
uted a minor amount of the observed removal. Four small adsorbers containing the 
base GAC and 0–100% of Cu/KI-GAC were employed for treating a Fenton-
oxidized/precipitated SCP effluent sample. After the start-up period (<3 weeks) to 
establish the effective BAC function in the adsorbers, the effluents became stable 
and met the discharge limits (CODCr < 50 mg/L and TCN < 0.5 mg/L); with >30% 
Cu/KI-GAC in the adsorber, the effluent would meet the discharge limits during the 
start-up phase. The BAC function of the adsorber substantially reduced the carbon 
replacement cost, making the combined Fenton oxidation and BAC treatment pro-
cess a cost-effective alternative for recycling the biotreated coking plant effluent.

Keywords  Cyanide-containing coking wastewater · Fenton oxidation · Carbon 
adsorption · BAC · Copper-loaded GAC

Abbreviations

BAC	 Biological activated carbon
CFC	 Coagulation flocculation and sedimentation
DO	 Dissolved oxygen
GAC	 Granular activated carbon
POP	 Persistent organic pollutants
SCP	 Shanghai coking plant
SMP	 Soluble microbial products

W.-c. Ying et al.



3

1  �Introduction

1.1  �Coking Plant Wastewater

A typical coking plant wastewater contains a wide variety of organic contaminants 
from coking, coal gasification, many other production and maintenance operations; 
some of the contaminants are present in high concentrations and/or are not removed 
by the conventional biological wastewater treatment processes. In China today, 
most existing chemical industry wastewater treatment plants are hard pressed to 
meet increasingly more stringent effluent discharge limits. There is also an urgent 
need to recycle well-treated effluents for many beneficial reuse purposes. Relative 
to more highly developed countries, a much smaller fraction of industrial effluents 
is being recycled and/or reused [1]. Development of innovative cost-effective pro-
cesses for recycling chemical plant effluents is essential to ensure a sustainable 
development in China.

Shanghai Coking Plant (SCP) is one of the largest chemical plants in the city 
with capacities to produce 3.2 million m3/a of manufactured gas, 1.9 million ton/a 
of coke, 350,000 ton/a of methanol, and more than 100 additional products. About 
7000 m3/day of wastewater from chemical production, cleaning, washing and other 
operations is treated in the anaerobic and aerobic biofilm reactors as depicted in 
Fig. 1.1. Because the wastewater composition is highly variable and many of its 
many organic constituents are not readily biodegradable, the biotreated SCP efflu-
ent often does not meet the existing discharge limits for residual organic constitu-
ents and total cyanide (CODCr < 50 mg/L and TCN < 0.5 mg/L) [2]. Cost-effective 
post treatment of the SCP effluent is desired to produce a final effluent that may not 
only be directly discharged but also can be recycled for many in-plant reuse 
functions.

1.2  �Treatment Processes for Coking Plant Wastewater

Granular activated carbon (GAC) is commonly employed for removing persistent 
organic pollutants (POPs) of biologically treated chemical plant effluents [3, 4]. 
Fenton oxidation is highly effective for breaking up large organic molecules and has 
thus become a popular pretreatment step to improve biodegradability of organic 
constituents of biotreated effluent consisting of relatively small amounts of POPs, 
large amounts of metabolic intermediates and soluble microbial products (SMPs) 

Fig. 1.1  Flow diagram of the coking wastewater treatment plant

1  Fenton Oxidation and Biological Activated Carbon Treatment…



4

[5–7]. The Fenton reactions are dependent on the highly reactive •OH radicals 
according to the following mechanisms [8]:

	 Fe H O Fe OH OH2
2 2

3+ + −+ → + +· 	 (1.1)

	 Fe H O Fe OOH H3
2 2

2+ + ++ → + +· 	 (1.2)

	 · ·OH H O HO H O+ → +2 2 2 2 	 (1.3)

	 ·OH Fe Fe OH+ → ++ + −2 3
	 (1.4)

	 · ·OOH H O O H O OH+ → + +2 2 2 2 	 (1.5)

	 RH OH R H O+ → +· · 2 	 (1.6)

	 R O ROO CO H O· ·+ → → +2 2 2 	 (1.7)

The Fe3+ produced in the Fenton oxidation is a powerful coagulant for removing 
high-molecular-weight constituents of the feed by adsorption on the new Fe(OH)3 
flocs formed at a neutral pH [9]. Combining Fenton oxidation with coagulation-
flocculation-sedimentation (CFS) and/or carbon adsorption are attractive for 
advanced treatment for recycling coking plant effluents.

Alkaline chlorination, ozonization, and wet-air oxidation are chemical oxidation 
methods effective for treating cyanide-containing wastewater [10, 11]. The high 
degree of chlorination required to meet the effluent objectives often requires exces-
sive doses of caustic and chlorine or sodium hypochlorite [12] which, in addition to 
the need for neutralization, would create a safety concern due to the large amounts 
of residual chemicals and by products [13]. Ozonization is expensive because it is 
not selective, while wet-air oxidation is only a viable alternative for small-scale 
applications because of the high temperature and pressure requirements. Other 
reported treatment methods, such as Caro’s acid, copper-catalyzed hydrogen perox-
ide, electrolytic oxidation, ion exchange, acidification, AVR (acidification, volatil-
ization, and re-neutralization) process, lime-sulfur, reverse osmosis, thermal 
hydrolysis, and INCO process (by SO2/air) [10, 11, 14, 15] are either too costly or 
unable to produce an effluent that would meet the discharge limits on both cyanide 
and organic.

Depending on the influent composition and season of the year, the SCP effluent 
contains variable concentrations CODCr (100–200 mg/L) and TCN (0.5–7 mg/L) of 
complex cyanides since any free cyanide would have been stripped by aeration (pKa 
of HCN = 9.3). Granular activated carbon (GAC) adsorption has been employed for 
removing both free and complex cyanides present in many industrial wastewaters 
and that its adsorptive capacities for Cu(CN)4

2− were much greater than for CN− 
[16, 17]. Activated carbon functioned both as an adsorbent and as a carrier of 

W.-c. Ying et al.



5

catalyst for cyanide oxidation [18–21]. In the presence of dissolved oxygen (DO), 
the adsorbed cyanide may be oxidized to CNO− (Eq. 1.8), which was hydrolyzed to 
NH4

+ (Eq. 1.9); further oxidation of CNO− to form N2 (Eq. 1.10) is not expected 
since about the same total nitrogen concentrations were found in an SCP effluent 
before and after the copper/sulfite catalyzed oxidation treatment [22]:

	 CN O CNO− −+ →0 5 2. 	 (1.8)

	 CNO H O CO NH H O− + ++ → + +2 3 2 4 2 	 (1.9)

	 2 1 5 2 22 2 2 2CNO O H O N CO OH− −+ + → + +. 	 (1.10)

Fenton oxidation (Fe2+-catalyzed oxidation by H2O2) is effective for breaking up 
large organic molecules and complex cyanides of the SCP effluent [6, 23, 24] mak-
ing it possible for their long-term removal in GAC adsorbers, which in effect func-
tion as biological activated carbon (BAC) systems, capable of removing both 
residual organic (COD and UV254) and TCN, in the SCP effluent [25]. Recently, 
Dash has found the BAC process is more effective than adsorption and biodegrada-
tion alone for removing iron cyanide in batch reactors [26].

Loading a transitional metal, such as copper and silver, on the GAC has improved 
its adsorptive capacity for cyanide due to chemisorption resulting from the interac-
tion between complex ions and the surface groups of GAC and the catalytic oxida-
tion of cyanide by adsorbed oxygen with metal compounds adsorbed on carbon 
surface as the catalyst [27–29]. To further improve the capacity of Fenton-BAC 
system in removing TCN, metal impregnation (loading) of GAC was investigated in 
this study.

2  �Materials and Methods

2.1  �Chemicals and Activated Carbons

Since K3Fe(CN)6 is likely the major TCN constituent of a coking plant effluent [30], 
it was employed to prepare the test solutions and also to maintain a desired TCN 
concentration of the SCP effluent in the long-term treatment runs. Several batches 
of SCP effluent samples (pH = 6–7, CODCr = 100–150 mg/L, TCN = 1.0–6.5 mg/L) 
were brought in from the plant during the study period and employed as the feed to 
the carbon adsorbers after pretreatment by coagulation/flocculation using polymeric 
ferric sulfate (Fe3+  =  58  mg/L at pH  =  7.0 maintained by NaOH) or Fenton 
oxidation/precipitation using hydrogen peroxide, FeSO4 and NaOH solutions (oxi-
dation: Fe2+ = 56 mg/L, H2O2 = 27.2 mg/L, followed by neutralization with NaOH 
to pH = 7.0).

1  Fenton Oxidation and Biological Activated Carbon Treatment…



6

Commercial polymeric ferric sulfate (PFS, Fe3+ 19% by weight) was dissolved, 
and the solution (20 g/L) was employed as the coagulant. FeSO4 solution (6 g/L, 
FeSO4·7H2O) and hydrogen peroxide (30% H2O2) were employed as the Fenton 
reagents. All other chemicals employed for pH adjustment and analytical measure-
ments were reagent grades. Three fresh GACs made from coal, apricot nut and 
walnut (fruit) shell, and coconut shell, and a spent coconut carbon after 1 year of 
dechlorination service were employed in the study. All GAC samples were provided 
by Shanghai Activated Carbon Co.

Cyanide removal effectiveness of 11 different activated carbons was compared in 
the batch treatment runs. The activated carbon samples included base coal activated 
carbon (Coal) and ten metal-loaded activated carbons of which 7 were prepared in 
the lab: Ag-GAC-1 (1.62% Ag), Ni-GAC (0.89% Ni), Fe-GAC (0.84% Fe), 
Cu-GAC-1 (0.96% Cu) and 3 Cu loaded and fixed carbon: Cu/NaHCO3-GAC, Cu/
Na2CO3-GAC, Cu/KI-GAC-1, and 3 others provided by Shanghai Activated Carbon 
Co.: Ag-GAC (0.1% Ag), Cu-GAC (3.1% Cu) and Cu/KI-GAC (3.1% Cu and fixed 
by KI). The home-made metal loaded carbons were prepared by mixing a fixed 
amount of Coal with an aliquot of metal sulfate/nitrate solution enough to cover the 
carbon and then drying the mixture in an oven (at 105 °C) to remove the water. Cu/
KI-GAC was prepared by mixing Cu-GAC with KI solution and then dried; NaHCO3 
and Na2CO3 solutions were employed in place of KI for preparing the other two Cu 
fixed carbons. All carbon samples were crushed using a coffee grinder, sieved for 
the proper size fractions, washed, dried, and stored before the test.

2.2  �Coagulation Flocculation and Sedimentation 
(CFS) Experiments

The use of PFS as the coagulant and the CFS treatment procedure were established 
in a side-by-side study [31]. Two hundred milliliter of the biotreated coking plant 
effluent was poured to series of 500-mL glass beakers; a fixed volume of the PFS 
stock solution (10% of the commercial grade) was added to each beaker. The beaker 
content was mixed rapidly (200 rpm) for 1 min and then slowly (20 rpm) for 30 min; 
pH was kept at 7.0 using 1 M NaOH. The supernatant after 3 h of settling was the 
CFS-treated effluent sample.

2.3  �Fenton Oxidation Experiments: Effects of pH 
and Chemical Doses

Two hundred milliliters of the biotreated coking plant effluent was poured to series 
of 500-mL glass beakers; a fixed volume of each reagent solution (FeSO4 and H2O2) 
was added to every beaker under moderate mixing (50 rpm); pH was adjusted to the 

W.-c. Ying et al.



7

test level using 1 M NaOH. After 20 min of reaction, the pH was adjusted back to 
7, and the mixing was continued at a reduced speed (20 rpm) for another 10 min to 
achieve good flocculation of the newly formed Fe(OH)3 precipitates before stop-
ping. The supernatant after 3 h of settling was taken as the Fenton-oxidized effluent 
sample. The Fenton oxidation pretreatment runs were performed using a 4-L or 
larger glass beaker to produce more samples for the adsorption capacity and column 
breakthrough experiments.

2.4  �DO Decay Experiments: Effect of Fenton Oxidation 
on Biodegradability of the Residual Organics

A mixed liquor sample of the coking plant’s aerobic biofilm reactor was washed and 
then aerated in dechlorinated tap water for 24 h; the settled sludge was transferred 
to 1 L of Fenton-oxidized effluent for 48 h of acclimation. The DO decay experi-
ments were conducted using water/effluent samples after they were aerated for 
10 min to raise their DOs to near-saturation levels and supplemented with a fixed 
amount of the acclimated sludge (250 mL with 50 mg/L of sludge); the DO of each 
sample was monitored for biodegradability assessment.

2.5  �Carbon Adsorptive Capacity Experiments: Capacity 
Indicators and Freundlich Isotherms

The batch adsorption isotherm experiments were performed to determine the four 